The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



‘o Lo
g
[ #
. .

12° v
-Replaces 6-8! (Spoc A)
= Printedin 4.8, ‘

'.y,;.

i




o W-.For parts or ser’wce contact the deaﬂer from whom ycu purchased tms equ'pmen[ or ‘}mfe.r tol bﬁw ‘N
" r aarest
‘-Authonzed Onan Parts*!and Servtce Cgmer - y

) AR . ERR e

= ‘..“To avoid-errors’ br de‘iay m fullmg your parts order always gnvethe MODEL SF‘EC NO and SEHlAL NC) om :hg’ T
-« Onan nameplate Leimmee LT | I

'8 .

[
3 »

MODEL AND SPEC NO.

5

o

- SERIAL NO.

For handy reference, insert “YOUR"
nameplate information in the spaces above.

K.

+
.‘E
I -
By C . ‘. T e e e s e T -




fﬁém@ntﬁ A F Cieaner:'gv"',i,lﬂ o EER 3 'ACoﬂnectim
’ ' ‘ : e T ' e Tontrsl
>

FPltér, Bﬁeather Tu : : _ o R : A N
Flywhee1‘ S ‘aﬁg_ e AT L ‘Se%tﬁ OiT“w»ﬁﬂw}ﬁ»~ﬂ

Gask%t, Breaker Box T BeBY 0 7L T Shafg, ChokRe = KTt T -7 -B4;B5
, . Gasket, Cy)xndgr Helad . . Y AB -, . ~ .Shaft., Throttle - Kir *® . B5.
/ © Gasket, 041 Base L ' Y - . . % iStarter Components. . ,
' . % Gasket. ¥alve Cover L g T e o -
SEEerT Camshates - Fow s o Appe T s Vabves - re

Qear,‘R,ng— — A7 T e, AT CInvake
‘ Gearcase 'ﬂ‘: E SRR} & BT "t Tube, Breather
LA Governor o 0 N A3 e ~Tube:; 0Of

S Guard r]ywnee1 TStatjomaFy wUBB T e Tube,

AT

N ﬁ_f,ug;,;f'_m,l K”,. ) , s R Va1ve Exhaust 7 f ,Fi‘ ﬁ_‘”mAS
, R — i - L__ ”“y““j;; Valve, Intake & T s TTAS







-1088

e




:- 1m—-ﬁ;mt; iy o - 3 e
10 50950041 .1 - Seal, 0il - Crahkéhaft Rear ' sn9~o168
117 516-0072 ) *P1n,[DF1ve - Bearing Stop. fi,TSI\ 803‘0071
S v 120—0735 f( “Fube -0t = CyTinder-Block-

13 =i 2. Insert, Valve Seat - Exhaust o ’g 119*@392 2. .
' 110”1824 -2 " *Standard e 34 e Heac _,,Lhne{er~ SEE )
E = - ---110-1824-02 % 2 ’f*“”f002“ Oversize - — e T 110#2564,~; i, R1ght Side—— -
© .0 0 110-1824-05- 1 2 005" Oversize — - 7 Lo 1102663 - l, 'mLeff~S%de—~.—~aﬂ,‘W$,”,w -
o 110-1824-~ IQf,aZ»f_F\“ 010" ng§§)ze;_;' © 7 38 110-0904 4 - Roto Cap ~iValve '

‘ ‘110-1824-25 2 0257 Oversize ¢ .- - 77739 526-0018° 1 Washer,” F1at (l/nﬂ‘Screw) -
R It ) . s T et »,:Wew:~~x1nsert"Valye -Seat. - Intake.. 40  526-0122 -. .18 __ Washer, Elat {5/16" -Screw) .
e 110-0197 2 *Standard /i -~ o . 41 . “Screw, Cap - Hei‘ﬁbad (Specia

R 110-0197-02, 2 002" Oversize __ _ .. - . B00-0540 12 L1 5/8;?Lang ,
T i - 110-0197-05 2 - 005" Oversize, : © 800-0571 - RN L
‘ 110-0197-10 -2~ .010" Oversize . .7 42 526-0063 2 b Wash lat/ffCoﬁper 1/4“
’ : o110+ 0197 25+ 2 025" Oversize e o S X Screw I
I 7£5;Lw~r» ,,,,,, S ..Bear-ing, Crankshaft =,Front .~ .- .43 -517-0067 ... 1 - Rlug, Cor /Hole : :
o s S "A\- E}énged) _ : , 45 154-1725 2 Gasketf xhaust - Key 1 4
' 101—6432‘ 1 *Standard 46 : ~ Kit, Gasket
-101-0432-02". 1~ - -.002" Undersize . , 168-0140 1 Valve Grind/Carbon Removal
101-0432-10-" 1 | .010" /Undersize . 168-0163 1 Engine
-101-0432-20 -1 ~.020¥ Undersize - e o L ,
T 101-0432-30 - 1 ~.030" Undersize ‘ ' ’ R i A
T b ‘ * - Parts Included in 110-3148 Cylinder Block Assemk
, - ‘Av \ : ’. N - . ."ﬁ. 35)9.” n
4 |- -
- — — R g .- ‘ — »i e A ! e
) o A .
| ‘ - g {
iy \‘ ‘i ,
‘ N 1
3 Q‘H'.\ ¥, ' ¢
o y@ “ . ?pj .
o ¢ i S O '
- ::; g S %\
P E :




&

REF PART '+ QFY PART . . * REF.. PART - QTY . PART .
NO.. = NO. ‘ USED DESCRIPTION .U RO NOL ~ USED- -~ DESCRIPTION.. .. .
. . - o ¥ . : ) ! } - ’
1 104-0170 . 1 . Screw, Cap - Hex Head -, v 11 .104-0043 = 17 Washer, Gear Retaining -
: Special = : R o , . Special
2 850-0055 i . Washer, Lock - Spring (7/16")% 12 104-0032 1 Gear, Crankshaft
7 3 526-0017 1 | Washer, Flat (7/16" Screw), . 13 515-0263 .. . L = "Key, Flywhee]
e 7 0104-0779. - "1 - Gear, Ring - N o 14 °515-0001 ! *Key, Crankshaft Gear
8 - . iFlywheel {Includes Ring Gear) 15 192-0398 . ol Sheave, Rope - Manual Start
- 134-4734 1 Electric Start Engines.- , : 3 o Engines - Key 2
o ST ‘ Keys 1, 3, 4 i .16 821-0016. -# ., ¢ Screw, Hex Washer Head -~ Self-
e }60-136 7 - 1 Cr “Manuab-Start-Engines—— Key 27 T L . Lock {5/16-18 x-374") Manual
9 104-1502 1 Crankshaft (Kit) (Inciludes “ L Start Engines ¥
: . - Parts Mdrked *)’ - Y " o i
10, 518-0014 1 Ring. Retaining K . o C
’ ; -t * - Parts Included in 104-1502 Crankshaft Kit.
. . " Ly h . . %
. - i o
[ Y S — e - —— T s - -
_ / v I
. E‘ e € ,
’ F . ) v ? Yo
" £
R O . p RO : R . . .
j . EEAH! Y : v':




1- 159~0918—7—“—_1

~ 2 150-1519 ¢ 1
T3 150 1520 1

. - .
} 510 0015. . 10
: -, '510-0015 5
7 105-0332- - 1

Ring Retaining R

“DESCRIPTION =

Hub, Governor Cup’ “ ‘,‘;;" 5
Cup. Governor ¢ Lk PR
Ball, "Governor ’

. 3600 RPM Engines - Key" 3
‘Gear Assembly, Camshaft -
(Inc]udes Spac r & P]ate)

3 4
k8 “x - ) :
R @ s -
- o A4 o
f | ¥ -
: 12
4 o
: R @
‘
S «
B
Pra ¥ B T PR, B T e
o kS
oo
s Y o ¢
N . &
W
S Yo .

3000 RPM Erigines - oo

51520001

- 105-0639"
+'105-0637

,hlﬁw_WWasher

Thrust: -
,,Cenrer
Key, Woodruff, — Camshaft Gei

Specia]'

' Cémshaft (Includes Center P:

2%‘4

k3
g — e — - L
AN
- &~ e :
o,
S
S e
R
v
"
i B
ot
) 2 ,
¢
&




PN
: )

‘M W

5




SRR WU ST

o




e *

" REF  PART

-No.  NO.:
[ 103- 0737
2 510-0105
¥. .. .3 150-1542
© 4 150-1187T
. 5 815-0046-
's_ 516- 0130

>

1
w”y,
1

1%‘
1
2

*Bearifng, Governor Shaft - 11 . s
*Shaft and Arm Governor « e o gt
Goverhor“Shaft . '
*Screw Machine - Pan Head - - 12

*Yoke,

©(#8-32 X 3/8")
*Pin,

“*Ball Bearing -

Dowel *~ Goverﬁor Cup-Stop- EﬁIB
*Seal, 0il - Governor Shaft
Governor Shaft

.

PR
k2
'
I

QY. ... PpART" i+ REF  PART QY  ;  PART s
USED . . »DESCRIPTION . NO. | NO. , UseD < DESCRIPTION '
1 %, Gearcase ASSemb1y (Includes = 9 509-0040 , 1 - *Seal, Bil - Crankshaft
Parts Marked *)ﬁ : . 10 103-0408 1 Gasket, Geercase Mount ing

Sgrew -Cap -~ Hex Head

-800-0032,. -4 .. .5/16=18.% % 1-3/4"
800-0545 4 1 2-37/4"-Long (Special)
526-0065 - “Washer, “Fat - Copper

- (5/16“ ‘Screw) «

[

149 zzgg R N

*Tube, VAcuum Port
C11p, Cab]e - Manua]€Starr
Engwnes - Key 2" 3

# 4 ¥ @
¢ o

‘
' i
. . .
%' - Parts Inc1uded in 103-0737 Gearcase Ass@mb]y
- L [
i i
. // . |
[ [ - ! X
) » L @ !
® » - et S “ RN
] o . \
» . ~Vl.
. . o
T !
L ‘ . Ve,
&
B N 23 »
20 e, W o
' * M ® X A : , s
o 7 . o n . u ‘ :5'1 s ‘
; B “ & -




&

w2
3
4

. REF
e | NO.¢

113-0189720/
113-0189-40

PART’ QTY PART .

NO. USED & DESCRFPTION
. P1ston and Pin. (Inc]udes

. ‘Retaining R1ngs

112-0186 2 Standard
112~0186-05 2 .005" Oversizé -
112-0186-10 ~ 2 010" Oversize
112-0186-20 2 t.0%0" Oversize
112-0186-30 © 2 .030" Oversize’
112-0186-40 2 ., .040“ Oversize.
112-0229 ° .2 Pin,” Piston
518-0311 °~ 4,  Ring, Retaining

11340189 't
113-0189-05
113-0189-10

113-0189-30

e

°R1ng Set, Piston
+ Standard

© . 005 Qversize

-010".
.020“
.030"
1040

Oversize

Oversize -

Oversize

Oversize

5

Ed
e

P . ¥
: . REF
. NO.
3
) e I
5* .
Qe
- %
.6
<
N
< .
&
I
;
»
-
Y
o
Yy
s }
. .
.
. o
. .
», . 4
5 P
»

¢ N §
3 o

PART
NO.

114-0257 .
114-0257-10
114-0257-20
114-0257-30
114-0240
870-0302

QTY - PART ‘
USED DESCRIPTION ]
i c
Rod, Connect1ng (Incliudes.
‘ Bolt and Nut) .. "
2 Standard-- o .
2 .010" u@de?swze
2 .020" Undersize
2 - - 030" Undersize - .
4 Bolt, Spec1a] Connect1ng Ro
4 =~ Nut, Hex’ - Crown lLock
(5/16-24) .
. € o
® . ‘ ;
: "a e fj,
. # y %
i &, .
- R .
o Tk




. REF _PART  ° QTY
. NQ. NO. "~ USED
© -1 150-1433 9
v 2 150-0694 1
3 821-0010 - 2
4 5
. 150-1214 1
. 150-1740 1
5 150-1738 1.
6 518-0004 1°
7 150-0629 1
| : ; -ﬁyi;
| K
bs’d 'Csv 0‘1‘” .

i
3

. PARTL. -
DESCRIPTION -
[

|

Bracket, Governor Gontrol

Stud, Adjusting | :
Screw, Cap - Hex\Tead Locking,

(1/8-20"x 1/2")
Spring, Governor | = °

3600 'RPM Engines - Key 3
- 3000 RPM Enginel

Arm, Governor

- Key 1,2,4

Clip. Retaining - QontholﬁRcd
S

*Rod, Contrp1 .

i

.

" NO.

REF  PART,

NO. .
870-0131
150-0639

870-0053
815-0181

150-0621

150-0630.

PART

DESCRIPTION

’

*Nut; Hex ~ w/E] Governor

-Adjusting (10-32)

*Joint, Ball
*Nut ,+Hex £(3/8")

;
4

S¢rew, Tappihg - Hex"Head:

w/ET (#10-32 x 1/2")
Nut, Acorn - Governor

‘Linkdge, Governor (Includes

_ Parts Marked *)

Pafts'Inc1qded‘in 150-0630 Governor Linkage.

&

@
#






1 865-0006

J¢m~gwﬂ

" 140-1228° o

44599e9145,,;;,,~»

6 1do-1721 ' . 1
.815-0389 .

8 815-0470 3

f526~0234 ’;,* 
0 145-0821

140-1495

[T

'146-0381 .
~146-0430-—
- 154-0733
'164-1977.

145-0438

 154-21720

850-0040

- '800-0023
800-0033" .

© 850-0045

154-1744

123-1417

~ ww—-»—fr—aw»-#ﬁo-a"

-

R

Element,‘ﬁnr Cleaner (Paper);
t-Sea] ‘ i,
Hou91ng Alr Cleaner B
Screw Tapp1ng =+ Hex ‘Washe
Head (1/4'20 . 3/8") .
Screw ‘Machine - Hevaead»
“(#10- 32 x 1= 1/2"} fr
Washer
—Plate, Air Deflector

0- Rmng

FIat {#10 Scréw)‘

Tube, Air Intake o

“Filter,

Breather Tube

.Tube, Crankcase " Breatheﬁ :

Carburetor

Separate Page for Parts)
( Includes. Mount ing: Gasket)

. Fixed Main Jet - Keys 1,2,3..

Semi~Automat ic Choke - Key 4
Gasket .- ~Carburetor to Adapter

Adapter., Carburetor
.Gasket, Adapter. to man1f01d
Manifold, Intake

' Washer ; -Lock - Spring. (1/4")
-Screw, Cap .~ Hex Head

{1/4-20 x 1-3/8")

 Screw,: Cap - Hex Head

(5/16-18 x 2")

_ Washer , “Lock ~ Sprrng (5/16")
Gaéketv Man1fold to Block
j
-
@ e

T N ey

Gasoline (See " -

g gs] % ,Screw Cap - Hex. Washer He
Lv,-ijﬁjj’}li L (#10*32 15/16) - :
729 < 153-0815 . 0 ﬁgﬂﬂracket Choke Cab}e PR,
©-30- 153-0514. 1 7 €lip, Choke Cable ﬁ*:-?rf*
»*31}@815 0359 ;>*CTI[E‘i$crew. Tapp1ng - 'Slotted H
R . Washer Head- (#10~32 x 7/8
;ﬂ32a”502‘ 313 "1 Elbow, Hose . - o
33 ”\;‘.i Tie " Breather Tube
RR 503 1138 L1 iKeys 1+ 4
T 3321567 . 1" Keys 2.3
34 - 508~ 0021 51‘5"Grommet Rubber (3/4" Hole
-35 Lo -Pump Fue1
_ 149~ 2187 01 ‘_1‘»‘ Keys.1, N
. »149 1982 S o . Keys. 2, 3 (1nc}udes Fue]
. e Cap and Hose Clamp)y
36 815 0555 - ~2"_’_Screw Tapp1ng - Pan Head
o . - Special - ,
i’37'-503 0301 3 Clamp. Hose (7/16")
38 503-1279 1; . Hose&, Fuel
39 -149-1321 1 .. Cap.. Fue1 Qutlet
.40 149-1299° 1 Tube . Vacuum Port
.41 = 503-0707 1 ‘Hose, Fuel Pump Vacuum
44.526-0041 "1 ‘Washer, -Flat (5/16" Screw.
45 " 503-0731 -1 -Clamp, Wire (1/2”) #
\;%* .}_\ - R : T ] i .



" REF PART -

QTY Y PART .
NO.. -~ NO. . USED 'DESCRIPTIéN
1 : . . Housinhg, Blower
< .134-4398 . 1 ‘Electric Start Engines -
IR Keys 1, 4 o
©0134-4397 0 1 Manual Start Engines -
: _ Keys 2. 3, o
2 815-0261 3 Screw, Cap - Hex Head
o . - 41/4-20 x 7/18")
<3 7134-43717 -1 Housing, Cylinder Air - lLeft
C ' ' Side fen L
a4 - .~ Housing. Cylinder Air.- Right
‘ : .- Side . -
0T 1343523 1 "w/o Baffle - Elecfric Start
' : - Engines - Keys- 1, 3. 4:
, '134-4325 1 w/Baffle - Manual Start
5 T e gw Engines -~ Key 2
‘ .
E o . i R R R

REF . PART

NO.

5

6
7

NO.

815-0290
526-0021

134-3527

134-4134

815-0378

QryY .

USED

. PART-

" DESCRIPTION

4. . Screw, Cap * Hex"Mead

(1/4-20 % 5/8")

Washer, Flat (1/4" Screw)

4
£ Guara. Flywheel
1 " Electric Start Engines
. Keys 1. 4 _
1 ‘Manual Start Engines -
o Keys 2. 3
4 Screw, Tapping - Hex Head
(#14 x 1/8")
. - -
- b e T



tor Con,onqnts T
v;,hoke |

REF

PART

NO."  NO.

N 146-0430

. .1 -146-0438
2 146-0437
3 154-0733.
4 146-0327

N f - . .’;(\; .

L

—

[ adiat]

QTY" -
-USED

: PART
DESCRIPTION

Carburetor, Complete

(Includes Mountlng Oasket)

‘Gasket Package

- Gasket.

(AN

Float Package (Includes.
Float, Pin and Valve)

y

Variable .Jet -Kit - Opt tional

(H1gh~A1t1tude App11cat1on)-

(%nclu&es Power Jet and
__Gasket, Retainer . Power

" Neédle Spring, . Power Needle-
and Power Plug GaBket) -

e

Carburetor Mounting

REF
NO.

5

Co~e Ty

7
8

“ g

PART
NO..

1460432

146 03915”"'

146-0425
146-0433

146-0435 .

N

[ N e

B N
S SR Repadr
-and Plug Package.

PART o
DESCRIPTION -~

(Inclddas Screw
(Jr]aki‘! :
Package. Float vaive. ]d?e
A Ad Just, Needle and: ing,

" Mountiny Gaskets. -Péile Lim

_Cap) o
Jet . Power -

Jetr, Idle

Choke Shaft Kit . .
" Choke: Lever K1§"‘ EREE




uarburetor COUponaats“”“
o F1xed Main Jet

. REF. PART ~ QT¥. . pART - - REF  PART ' QTY - PART

NO.  NO. ® ‘ USED L DESCRIPTI(N T NO. NO. . ' US_ED DESCRIPTION
S \v 146-0381 S Carburetor Complete (Inc]udes 14 146-0327" l; *Vamab]e Jet Kit - Optignal
~ R » Mount ing Gasket) e CR 3 éH!gh Altitude Application)
' 1.146-0377 1 Choke Shaft Kit . . —— " ~{Inclydes Parts Marked +) .
2 146-0324 1 - Throttle Shaft Kit - .~ ' " 15 . 146-0343 1 +Power %et . Variable —
. 3 18670322, 1 *Screw and Plug Klt A IR (Inctudes Gasket)
.4 146-0326 1~ *Gasket Kit. 16 146-0340 1 +Retainer, Power Needle
5. 146-0325 o1 Float Kit " .~ - ‘ S T (Includes Gasket). .
6 146-0329 - -1 . *Valve and Seat K]t C  *"17 146-0341 - . 1 . +Spring, Power Needle .
1--146-0347 . 17 Jet, Power . ° ... 18..146-0342 . =1 +Needle Complete, Power
8..146-0337 °> "1 . Jet.. ldle o : - 19 145-0438 1 '*Gasket Carburetor Mount ing
e .146-0335 . 1 ~*Needle, Idle Ad,}ustmg ~ - 20 .:146-0356 1 Kit, Repair (Inclydes Parts
o 1 146 0331 : 17, *Spring, Idle Adjusting. Needle - o Marked e R L N
. AR 1% Intake, Air (Not SOTd e 'i* S k/,/ ﬂ’%
o Separatelﬂ"”‘ e IR : T / 5 T
; e R A Body TNot. Sold Separate‘ly) : A * - Barxsplna?uded in- 146 0356 Repaw Kn; PN o
";13 154 0733 B ,*Gasket Carburetor Mountmg e Parts Included 1}1/4/6 0327 Var;able Jet Kn:

N S B o S S



N

» REF
NO.

PREREN

G W

PART QTY .  PART
NO. . USED - %"‘ DESCRIPTION
. 180-1303 S| ‘Box Assembly, Breaker (See ,
~ : < - Separate Page for Componehts)
: ‘ (Includes Mount ing Gasket)
160-1150 1 Gasket, Breaker Box Mounting
850-0038 -2 Washer, Lock - Spring (1/4")
802-0034 - 2 Screw’ Socket Head
7174520 x 3/4")
160-1151 1  Plunger, Breaker Points
166-0772. . - 1 cCoil, Ignition --Keys 1, 3, 4
©.166-0804 - 2 Cap., Coil Term1nal (Part of
o . . Coil) :
™ o ~ Cable, Spark PTug
167-1602 . 2, Magneto Ignition - Key 2
167 1615~02 1 Coil Ignition, 12“ Long -
: _ Keys 1, 3. 4
,,%67—1615—03 1. -Coil Ignition - 15” Long -
oL A Keys. 1 3, 4, . «
167-0298 "2 Plug’ Spark L ,
$03-0311 . 1.  Clamp, Coil.= Keys 1, 3,4 ..
336-2378 —w» ‘1 - Lead, ‘Breaker Box to Co1] .
166-0554 - 2 Nut, Hex (Special)” - S
850-2005 - *° 2 .- Washer, Lock. -»Spr1ag_($pecia1)- .
508:0095 - |2 g._GermetL Rubber - Magneto

Ignition Engines

-l Key 2 '. L

" PART

- NO.

16&#0752

160-0750
160-0749
332-1993

332-0266

526-0015

. 526-0184.

x -

'815-0259 .

q

166-0614

e

‘Tnciudedh{n

- Marked *)
: *Co1]
- *Shoe.

. PART
© DESCRIPTION. ’
Mégneto Statqr’Assembly .
Key-2. (lncludes Parts = '

Magneto Stator‘« KeQ 2

Pole - Magneto Staror -
Key 2 C
Terminal, Receptac]e -

Magﬂeto Ignition: Eng1n9« ,
/Termlnal Spade " (#6) -«
Magneto. Ignition Engines .
Washer, Flat (Magneto Stator
‘Asgeribly Mounting)
-~ 1/4" Screw
17/64".10% S 5/8"
. Gauge - Thk : :
Screw, Cap — Hex Head = )
Tapping. (1/4 20 x 1-1/4) -
Magneto Ignition Engines.

D X 10 .

o Bush1ng .Rubber (Ins1de of

Cap 166 0604)
e "

Jlsb"0752°MagnegéES%athr Assembly




~. . Bresker Box

-2

_REF  PART
~ NO. ’

NO.

1160-1303
- 802-0022°

© 509-0065
526-0008 =~ -

160-1285

815-0358

312-0246 -

o

QrY
- USED-

1

1

-

1

4 PART
DESCRIPTION

Breaker Box,(Iﬁt]udés.Parts‘

Marked *) S
*Screw, Cap — Hex SocKet
(#10-24_ x 1-1/2")

*Retainer ("0" Ring)

*Flat Washer (13/64" .ID x =
7/16" 00 x 1/32" Thk)
*Cover, Breaker Box ‘

 *Cap. Screw (#8-32 x 5/16")

Slotted
*Condenser

.

 REF  PART .
NO. NO.

8- 802-0034

9 '850-0040
10 160-1183

11. '160-1219

~12° 160-1150

14 - 336-2378 -
15 160-1311

o USED

s

e Pt e 3 R
&

£5-1217.

S paRT
- DESCRIPTION'
*Cép Screw (1/J”é6~x 3/4 ] )
Socket Head A o

%L ock Washer (1/4")

APoint Sef . Breaker
*Base, Breaker \

" *Gaskeét, Breaker Box

Lead. Breaker Box to Co:'
Tune Up -Kit (Includes Poinrts
and Condensér). '

C* - Parts Tﬁcluded‘inf169»1303 Breakérkax.




~ \Starter Componemts
S “NQQLQW?1‘ : i ﬁ.f.i‘w.

REF - PART QtY PART o REF PART ., QTY o . PART
NO. . NO. USED DESCRIPTION R ' NO. NO: ' USED . DESCRIPTION
~1 191-0933 1 . Moter, Starter (Complete) - 22 - § 2 fBush1ng Insu]atwon - Ihput
20 BISHETOT 2 Screw, Cap - Hex Washer Head ' - Stud.
; : - - Special ; 4 23" § 1 ¢ tWasher Insulat1on ~‘Input
6 - § 1  #Cover, Dust . : . -Stud - 3
7 - § .1 #Nut., Stop 24 § "1 twasher . Flat - Input >tud
8 8§ 1. #wWasher, Stop Nut . | 25 § "1 tWasher. Lock - Input Stud
9 . § 1 ~ #Spripg., Anti-drift : 26 § . . 1. iNut, Securing - Input Stud
10 § . 1  #Spacer: Dust Cover 27T 19t-1040- 0 1 - Cap Assembly, Commutator
11 191-1036 1 Drive Assembly . . o e (Includes Parts Marked t)
12 1191-1048 2 Screw, Hex Cap - Special. 28 - § ‘1~ Housing. Starter’ Motor
" 13" 850-0040 2 Wwasher, Lock (1/4") '191-1041 -1 . Repair Kit: Brush) Spring and-
- 14 191-1037 1 . Cap Assembly, Drive End o ' T Stud (Inc]udes Parts Marked' *
15 191-1038 1.  Washer, Armature Thrust 29 191-1359 . 1 Dust Cover ‘Assembly (Includes
©16 . '191-1039 1. . Armature Co ' o Parts Marked #Tﬁ
EEEE 17§ .4 t*Spring,. Brush ‘
SUBEFE, - P § .1 " 1Brush Holder . . o C
BT 19 - § ~2. .fScrew and Lockwasher ' 'vj‘+f1nc1uded in the 191 1040 Cap Assembly S
‘_‘,/"' '20»: oy -2 $*Brush, Ground ‘ T Inc]uded in the 191 1041 Brush Spr1ng and Srud
s § .~1'_1*Stud ‘and Brush Assemb]y Input o Kit. . , L
T o e cL . : C § - Not Sold Separate]y ' : >
o : = #—-’Inc\uded An. the 191 1359 Dust Cover Assembly -
N i



ittrnator
“Iectrjc St

REF PART © QTY - PART - " REF  PART  QTY _ - PART
" NO. NO. USED . -DESCRIPTION _ .« NO. NO.- USED DESCRIPTION
1 191-1256 1  Stator (Includes Terminals 6 1911748 1 " Regulator. Voltage.
i B T and Connector Bodies) = - L w7 8210010« - -1 - Screw, Cap - Hex Head Lockwng
332-2423 “+Terminal Stator Leads ¢ . ; S . (17420 x 1/2") Co

& W,

Body Kit, Terminal Connector . . 8 \16700188' 1. Clip. Cable

. 2' . e
3 323-1257
' (Includes Parts Marked +)

5 815-0593 = 3 Screw, Machine - Hex Head - ’
- - " Self-Lock (#10-32 x 1-3/8") + - Pdrts Inc1uded in 323 1257 A]ternator Termwnal
- B : Connector Body K1t o R
> s
AY



‘,,:,)

W,




1JQ431ae;]q

R | o1y ﬁ-;,."';_';.'}-3'~"{140—1721 | A5 . e & R
ﬁ*,\};112 0186 05 .Q.grj;145-oaaak;gﬁ; 5 . 160-1740 0 120
T2 112-0186-10 11 . 145-0438 18 183-0514 156 -
. r . 112-0186- zo _-ﬁqv;;;145 0521 16, /  153-0515 & 15" -
*112-0186-30 11ﬁfw‘241145 oszzk'v.'ia.tkgf'<154 0733 15 .
112-0186-40 " 11 - 146- oazaﬂ 18, 154-0733 7 1T
112-0229 11 5 18 - .7 154-0733 .. 18
. .113-0189 . 11 - ‘“146 0326 Choo18 . 154-1728 0 - B
. 113-0189-05 11 ‘f;~-146 0327 17 158=YT44 0 is
. 113-0189-10 - 146-0327 18 - 154-1977. . 15
. -113-0189-20 ° ' 146-0329 - 18 . 154-2720 = 15
113-0189-30 146-0331 - 18 . 160-0749 . 19
113-0189-40 . 146-0335 18° - 160-0750 . .19
- “114-0240 ~ 146-0337 18 - 160-0752 19 -
114-0257 - 146-0340 18 - . 160-1150 19 .
114-0257-10 /146-0341 18 . 160-1150 - 20
114-0257-20 "146-0342 18 . 160-1151° 19
114-0257-30 146-0343 18 °  180-1183 - 20 ¢
- 115-0006 146-0347 © 18 - 160-1219 20
 115-0006-02 -  146-0356 18 - .. 160-1285 = 20
- 115-0006-05 - 1146-0377 . 18-+ . 160-1303 19
- 120-0140 ~ 146-0381, 15 - . .-.160-1303 .20
v 120-0161 -"146-0381. 18 . 160-1307 = 6
~ 120-0398 ' 146-0391 . 17T 160-1311 20
.~ 120-0491 146-0425 - 17 v“f ’166‘6554 9
. 7120-0735 146-0430 ~ 15 . 166-0604 19
1 120-0751. 146-0430 17 - 166-0614 - 19
“ ~ 122-0320 146-0432 - 17 . . 166-0772 ' 19 -
-~ .110-0197-05 - 122-0347 - 146-0433 . 17" 167-0188 10 .
110-0197-10 122-0360 146-0435 7 167-0188 . 22
© 110-0197-25 5 - 122-0375 146-0437 17 167-0298 19
110-0539 5 . 122-0645 146-0438 = 17 167-1602 19
 110-0639 5 S 123-1173 149-1299 10 - ' 167-1615-02 19
110-0892 5 123-1174 149-1299 - 15 . 167-1615-03 19
©110-0904 .. 5 123-11715 149-1321 - 15 . 168-0140 5
170-1807 5 123-1417 ©149-1982 - 15 . 168-0153 = 5
... 110-1824 - 5 . 123-1429 - 149-2187- 01 16 ..+ 191<0933 - 21
. 110-1824-02 5 $123-1660 150-0075 - - T 191-1036 21
. 110-1824-05 © 5 134-3523 150-0078 - -7 .. 191-1037 - 21
.110-1824-10 5 - 134-3527
5
5
5
5
5
5

”*{;ioi'oaag
10140450

_g;,,“'401 ~0850-10"
L7 101-0850-20
% 107-0450-30
- 102-0802 .
~w102 4200 /'
"103-0408
103-0737
S0 104-0032
- 104-0043
“rq04- ~0170
~ 104-0575
"104-0776
- 104-0779 -
104-1502
105-0332
105-0541
105-0637 .
105-0639 -
- 110-0068
110-0197
110-0197- 02

@

R
— ek

-
—~—

Raaliaat el -

SRy B e L] rd‘ieeA;:“r
uwmmmgn-q-a'gdmm.mmmvmm;ooo.-mmmt‘nm\\wm_m,m;m‘m
b od kb b

CUANONNVOLOOYVWYWNYWY WOLOU WO -

o O

L - 150-0621 . 12~ . 191-1038 = 271
}4=Wf;jf1o 1824-25 o * 134-4134 150-0629. 12 191-1039 AR
S 1T0-18179 0 ..134-4325% © 150-0630. . 12 U 191-1040 21
©110-1921 © - 134-43T1 150~ 063&*’ '_121f'»j,‘191w1041?‘f.,2}” N
STUT10-1956 .134-4397 kv150~0694j"‘t12, .[ j,19T%T048°*£’ 21
L 110-2274 134-4398 - - 150- 1f37 10 0 191-1286 0 220
C7110-2368 - . 134-4734 . .6 150-1214 12, ' 191-1389 . 21 -
' 7_110-2563 - 140-1228- . 15 - 150- 1433 292 C191-1748 0 22

-
>

-
foi M e,

SO Y Oy

AT

LT




e 332 0255' e
LL 0 332%71687
0 332-1993
L0332 2423 .
. .336-2378
"’33§4zavawila

. 503-0301 .
‘ ‘;503~03113:i5'
B03-0707

" 526-0065
,_#gze 0066 . . 9"
-0526-0122° 0 05
o 526-0184 1
. .526-0234 - )

| 503-1138
- 503-1279 .
- 505-0056 -
7 505-0057
" 505-0731 | -
—508-0027. _
508-0095 - .
~'509-0008

509-0040
509-0041,
509-0065

‘509-0142
. 509-0145
. 509-0168
~ 510-0014"
' '510-0015
'510-0105
- 515-0001
' 515-0001

515-0263

516-0072
'516-0130
 516-0141

517-0048

. 517-0067"
517-0120
- 518-0004
~ 518-0014 -
'518-0311 -
518-0452 "
- 526-0008
T 526-0015
i 826=0017 -
. .526-0018.
526~ 0021

L '526-0041
'“?"11526 -0083

—

_l“ . .
DR AOOU NI

oo
23

20
19

“,Jsff-7

15

, l.5_  ; 

. 800-000T .
 :‘8OD§0ﬁLO qFf'
©..800-0023
. 800-0028.

' 800-0028 -
'~‘1800ﬂ0032 .';
- 800-0033..
' 800-0051"
“, 800-0056 ..
800-0540
. 800-0545 " -
- 800-0571
801-0050
© 802-0022 -
802-0034
802-0034 -

803-0071
815-0046

~ 815-0181
- 815-0194
 815-0259 -
- 815-0261
. 815-0290
- 815-0358
815-0359
- 815-0378
815-0389
815-0470
‘815-0655
815-0570

815-0593

.821-0004
- 821-0010.
821-0010 .
. 621f0016' 
. 850-0038
- 850-0040
. 850-0040 -
:_faso -0040 . .
. 850-0040 , .
. 850-0045
. '850-0050
- .850-0050 -

8600085

8700131 . 12
. 870-0302 - 11

. i?“';‘ B




